

# Test Report

No.: CANEC24020235807

Date: Sep 25, 2024

Page 1 of 15

Signed for and on behalf of  
SGS-CSTC Standards Tec TJETQq53.04 240.5 345.67 23.











# Test Report

No.: CANEC24020235807

Date:









**Test Report**

**No.:**







